
MAGNUM PORTABLE HOT WATER BELT DRIVE PARTS MANUAL

PART # DOC0011

REV 1.2  STARTING SERIAL NUMBER 17-17549

PART NUMBER GPM PSI ENGINE PUMP
M4012VB-40HC 4.0 4000 HONDA GX390 CAT
M4012VB-40HG 4.0 4000 HONDA GX390 GENERAL
M4012VB-42HM 4.0 4200 HONDA GX390 MAGNUM
M5012VB-42VM 5.0 4200 VANGUARD 18 HP MAGNUM
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MACHINE VARIATIONS

MODEL NUMBER M4012VB-40HC M4012VB-40HG M4012VB-42HM M5012VB-42VM
ENGINE GX390UTQNR2 GX390UTQNR2 GX390UTQNR2 356447-0069-F1
PUMP 5PP3140(L) HP4040L M3-2012SL M3-2012SL

PLUMBING KIT KPL424HD-MAG KPL424HD-MAG KPL424HD-MAG KPL424HD-MAG
DRIVE KIT KDR300 KDR315 KDR315 KDR345

COIL TANK ASSY 4 GPM 4 GPM 4 GPM 5 GPM
BURNER HEAD PRO101 PRO101 PRO101 PRO101
FUEL NOZZLE 21489 21489 21489 2563
SPRAY TIPS TPK040-GPC TPK040-GPC TPK037 TPK045-GPC
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ITEM 
NO. PART NUMBER DESCRIPTION /QTY.

1 5011 FRAME, MAGNUM 4 WHEELER, SS 1
2 PAX290T AXLE,  3/4 X 29" 2
3 DP80065 WHEEL, MAGNUM, 12" FLAT FREE 4
4 520055 FUEL TANK, 8 GAL, POLY, DIESEL 1
5 520014D-GRN CAP, DIESEL TANK, GREEN 1
6 7009 TRAY, BATTERY BOX 1
7 9082-1 BATTERY BOX, SMALL 1
8 5080 HANDLE, MAGNUM 4 WH, SS 1
9 5014 COIL MOUNT PLATE, MAGNUM 4 WHEELER 1
10 2760 GROMMET,BLACK FOR 3/16 METAL 7
11 LPCG50 CORD GRIP, 1/2" 2
12 8463 NUT, 1/2", CORD GRIP 2
13 2775 GROMMET, BLACK RUBBER FOR 3/16 METAL 1
14 4012 ENCLOSURE, SWITCH, BACK 1
15 4013 ENCLOSURE, SWITCH, FRONT 1
16 965400Q NOZZLE, QC, CHEM, SIZE 40, 65 DEGREE 1
17 D00040 NOZZLE, QC, SIZE 4, 0 DEGREE 1
18 D15040 NOZZLE, QC, SIZE 4, 15 DEGREE 1
19 D25040 NOZZLE, QC, SIZE 4, 25 DEGREE 1
20 D40040 NOZZLE, QC, SIZE 4, 40 DEGREE 1
21 F04-00701 SWITCH, LIGHTED ROCKER, 12V, RED LENSE 1
22 100538 (2) THERMOSTAT, 250 DEGREE 1
23 105 042 000 750 HHCS, USS, GR5, 1/4-20 X 3/4 5
24 111 025 000 100 FLAT WASHER, USS, 1/4 2
25 130 121 620 000 3/4-16 JAMB NYLOCK 4
26 130 042 000 000 NYLOCK NUT, USS 1/4-20 5
27 130 061 600 000 NYLOCK NUT, USS, 3/8-16 3
28 130 051 800 000 NUT, NYLOCK, 5/16-18 4
29 101 075 000 100 SAE FLAT WASHER, 3/4 8
30 104 042 000 750 CARRIAGE BOLT, 1/4-20 X 3/4 2
31 104 061 600 750 CARRIAGE BOLT, 3/8-16 X 3/4 3
32 104 051 802 000 CARRIAGE BOLT, 5/16-18 X 2 4
33 111 025 000 100 FLAT WASHER, USS, 1/4 2
34 1314D WASHER, #10, NYLON 3
35 111 031 200 100 FLAT WASHER, USS, 5/16 4
36 1807D TINNERMAN NUT, #10, UAB 3
37 1317D MACHINE SCREW, PHILLIPS HEAD, #10 X 3/8 3
38 5013 COVER, COSMETIC 1
39 MBRK-101 BRAKE KIT 1
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ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 5018 BASE PLATE, MAGNUM 4 WHEELER, BELT DRIVE 1

2 5019 SUB BASE, MAGNUM 4 WHEELER, BELT DRIVE 1

3 5020 TENSIONER BRACKET, MAGNUM BELT DRIVE 1

4 7227-S30001 VIBRATION ISOLATOR, ANGLED 4
5 5021 PUMP RAIL, MAGNUM 4 WHEEL BELT DRIVE 1
6 TSS1511L PUMP, GP, 4GPM @ 1450 RPM 1
7 2775 GROMMET, BLACK RUBBER FOR 3/16 METAL 1
8 5086 FINGER GUARD, M4012VB 1

9 5027 BELT GUARD BACK, MAGNUM, GP/AR 1

10 5028 BELT GUARD, MAGNUM, GP/AR 1

11 KDR315 KIT, DRIVE, 2.65 X 6.00, 3VX335 X 3 1

12 AOD010 KIT, OIL DRAIN, GX270-GX390 1

13 155 061 606 000 BOLT, TAP, GR5, HEX, 3/8-16 X 6 1

14 105 061 602 000 HHCS, USS, GR5, 3/8 X 2 1

15 105 061 601 000 HHCS, USS, GR5, 3/8-16 X 1 9

16 11544419 CAPTIVE NUT, 3/8-16 1

17 111 037 500 100 FLAT WASHER, USS, 3/8 10

18 1314D WASHER, #10, NYLON 7

19 130 061 600 000 NYLOCK NUT, USS, 3/8-16 13

20 1807D TINNERMAN NUT, #10, UAB 7

21 1317D MACHINE SCREW, PHILLIPS HEAD, #10 X 3/8 7

22 GX390UTQNR2 HONDA GX390 ENGINE 1
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ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 5014 COIL MOUNT PLATE, MAGNUM 4 WHEELER 1

2 PLS-03740-002-1 INSULATION CHAMBER, 4 GPM, VERTICLE 1

3 PCA750-7 COIL SKIN, 4 GPM, 24" SS 1

4 LKE05351 INSULATION, 4# 2
5 5081 CAP, BURNER, MAGNUM SS 1

6 PRO101 14VDC BECKETT BURNER HEAD 1

7 PW-3012 LOW VOLTAGE INHIBITOR 1

8 FFK001(V) FUEL FILTER KIT 1

9 272-04-04 MALE PO HOSE BARB 1/4MPT X 1/4 HOSE 2

10 520055 FUEL TANK, 8 GAL, POLY, DIESEL 1

11 21489 NOZZLE, FUEL, 2.0 90B 1

12 520014D-GRN CAP, DIESEL TANK, GREEN 1

13 4012 ENCLOSURE, SWITCH, BACK 1

14 1807D TINNERMAN NUT, #10, UAB 3

15 LPCG50 CORD GRIP, 1/2" 2

16 8463 NUT, 1/2", CORD GRIP 2

17 4013 ENCLOSURE, SWITCH, FRONT 1

18 F04-00701 SWITCH, LIGHTED ROCKER, 12V, RED LENSE 1

19 100995 THERMOSTAT, 250 DEGREE 1
20 130 042 000 000 NYLOCK NUT, USS 1/4-20 3

21 105 042 000 750 HHCS, USS, GR5, 1/4-20 X 3/4 7

22 100 061 600 000 HEX NUT, PLATED, 3/8-16 4

23 100 051 850 000 HEX NUT, PLATED, 5/16-18, G5 3

24 131 037 500 100 LOCK WASHER, 3/8 4

25 1317D MACHINE SCREW, PHILLIPS HEAD, #10 X 3/8 3

26 1314D WASHER, #10, NYLON 3

27 050169007525 4 x 4 COVER 1

28 PCA750-4 COIL ASSEMBLY, 4 GPM 1
29 11544412 CAPTIVE NUT, 1/4-20 4
30 1133076 WASHER, #12 FLAT 4
31 131 025 000 100 LOCK WASHER, 1/4 4
32 803 141 470 750 TEK SCREW, 1/4 X 3/4 3
33 PCA750-26 INSERT, SMALL, VERTICAL HOTWATER 1
34 PCA750-27 INSERT, LARGE, VERTICAL HOTWATER 1
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ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 5014 COIL MOUNT PLATE, MAGNUM 4 WHEELER 1

2 PLS-03740-004-1 INSULATION CHAMBER, 4 GPM, VERTICLE 1

3 PCA750-13 COIL SKIN, 4 GPM, 24" SS 1

4 PCA750-12 COIL ASSEMBLY, 6 GPM 1

5 LKE05351 INSULATION, 4# 2
6 5081 CAP, BURNER, MAGNUM SS 1

7 PRO101 14VDC BECKETT BURNER HEAD 1

8 PW-3012 LOW VOLTAGE INHIBITOR 1

9 FFK001(V) FUEL FILTER KIT 1

10 520055 FUEL TANK, 8 GAL, POLY, DIESEL 1

11 2563 NOZZLE, FUEL, 2.0 80B 1

12 520014D-GRN CAP, DIESEL TANK, GREEN 1

13 4012 ENCLOSURE, SWITCH, BACK 1

14 1807D TINNERMAN NUT, #10, UAB 3

15 LPCG50 CORD GRIP, 1/2" 2

16 8463 NUT, 1/2", CORD GRIP 2

17 4013 ENCLOSURE, SWITCH, FRONT 1

18 F04-00701 SWITCH, LIGHTED ROCKER, 12V, RED LENSE 1

19 100995 THERMOSTAT, 250 DEGREE 1
20 130 042 000 000 NYLOCK NUT, USS 1/4-20 3

21 105 042 000 750 HHCS, USS, GR5, 1/4-20 X 3/4 7

22 100 061 600 000 HEX NUT, PLATED, 3/8-16 4

23 100 051 850 000 HEX NUT, PLATED, 5/16-18, G5 3

24 131 037 500 100 LOCK WASHER, 3/8 4

25 1317D MACHINE SCREW, PHILLIPS HEAD, #10 X 3/8 3

26 1314D WASHER, #10, NYLON 3

27 050169007525 4 x 4 COVER 1

28 803 141 470 750 TEK SCREW, 1/4 X 3/4 3
29 11544412 CAPTIVE NUT, 1/4-20 4
30 1133076 WASHER, #12 FLAT 4
31 131 025 000 100 LOCK WASHER, 1/4 4
32 PCA750-26 INSERT, SMALL, VERTICAL HOTWATER 1
33 PCA750-27 INSERT, LARGE, VERTICAL HOTWATER 1
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ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 MB-3838S MANIFOLD BLOCK, 3/8X3/8 (SHORT) 1

2 5500-06-06 HP ST ELL 90 6MP X 6MP 1
3 5404-06-06 HEX NIPPLE, HP 6MP X 6MP 1

4 VRT3-310 AR UNLOADER, 4500 PSI 1

5 HOS300-016 HOSE ASSY, BARE, PC5000, BLACK 1

6 HOS300-016 HOSE ASSY, 3/8 X 16", 5000 PSI 1
7 5079 BRACKET, INLET WATER, M4012VB 1

8 RD-6502 RUPTURE DISK, LA MOT, 6500#, 250 F 2

9 5502-08-08 HP ST ELL 90 8MP X 8FP 2

10 5605-08-08-08 T, HP, 8FPTX8FPTX8FPT 1

11 100995 THERMOSTAT, 250 DEGREES F 1
12 5406-08-06 HEX BUSHING, HP, 8MPX6FP 2

13 D10079 PLUG, QC, SS, 3/8 MALE 1

14 YESTVALVE E-Z START VALVE 1

15 272-06-02 HOSE BARB, PUSH ON, 3/8 X 1/8 MPT 1

16 27290-06-06 HOSE BARB, PUSH ON, EL, 3/8 X 3/8 MPT 2

17 3284-2503(.75 FT) HOSE, LOCK-ON, 3/8, 6LOLA PLUS 2

18 3325-08-08 HEX NIPPLE, 1/2" 1

19 3700-08-08-08 T, FEMALE, 1/2" 1

20 27290-06-08 HOSE BARB, PUSH ON, EL, 3/8 X 1/2 MPT 3

21 TRV50 THERMOSENSOR, 1/2 MPT, 140F 1

22 28284 T, BRANCH, 1/2" 1

23 272-08-08 HOSE BARB, PO, 1/2 X 1/2 2

24 3350-08-08 ELL, 45 DEG STREET, 1/2" 1

25 3284-2504 HOSE, LOCK-ON, 1/2" 1

26 5652-08-08-08-08 CROSS, HP, 8FPT 1

27 3284-2503 HOSE, PUSH ON, 3/8" 2

28 100649 DURAVIEW INLET FILTER ASSY 1

29 YPRESSWITCH1535 PRESSURE SWITCH, 360 PSI 1
30 5605-06-06-06 T, HP, 6FPTX6FPTX6FPT 1
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TO FUEL PUMP INLET

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 140R FILTER, FUEL, RACOR 1

2 3400-04-04 STREEL ELL, 1/4" 2

3 272-04-04 MALE PO HOSE BARB 1/4MPT X 1/4 
HOSE 4

4 5404N-04X2.5 NIPPLE, HP, LONG, 1/4MPT 1

5 R12T REPLACEMENT ELEMENT 1

6 4219-0103(2FT) HOSE, FUEL 2

7 12685 SPRING CLAMP, 9/16 4
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ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 JA-1 BUSHING, 1", JA 1

2 3-3V2.65 SHEAVE, 2.65" OD, 3GR, JA STYLE 1

3 PKY020 KEY, DRIVE, 1/4 X 2 1

4 3VX335 3VX BELT  33-1/2" 3

5 3-3V6.00 SHEAVE, 3VX, 3GR.6.00 DIA, SDS STYLE 1

6 SDS-20MM BUSHING, 20MM, SDS 1
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ITEM NO. PART NUMBER DESCRIPTION QTY.

1 3VX335 3VX BELT  33-1/2" 3

2 3-3V600 SDS SHEAVE, 3VX, 3GR.6.00 DIA 1

3 3-3V2.65 SHEAVE, 2.65" OD, 3GR, JA STYLE 1

4 SDS-24MM BUSHING, 24MM, 1

5 JA-1 BUSHING, 1", JA 1

6 PKY020 KEY, DRIVE, 1/4 X 2 1
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ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 3-3V600 SHEAVE, 3VX, 3GR.6.00 DIA SDS STYLE 1

2 SDS-24MM BUSHING, 24MM, 1

3 SH-1 BUSHING, SH, 1.00" DIA 1

4 3-3V300 SHEAVE, 3 GR, 3.00 DIA 1
5 3VX335 3VX BELT  33-1/2" 3

6 105 042 001 000 HHCS 1/4-20 X 1.00 3

7 PKY020 KEY, DRIVE, 1/4 X 2 1
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CHA0502GS

ITEM 
NO. PART NUMBER DESCRIPTION Default/

QTY.
1 21290C GUN VALVE, 10 GPM, 5000 PSI 1

2 D10075 QC SOCKET, 3/8 MALE, SS 1

3 DL47ICS WAND, PLATED STEEL, 48", INSULATED GRIP 1

4 D10061 QC SOCKET 1/4 FEMALE W/GRIP 1

5 OR-112-SL-70-ORANGE O-RING, HIGH TEMP SILICONE FOR 3/8 QC 1

6 OR-110-SL-70-ORANGE O-RING, HIGH TEMP SILICONE FOR 1/4 QC 1

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 SJ6-06GY-050LBR HOSE ASSY, 3/8" X 50', GRAY 1

2 D10078 PLUG, 3/8F, SS 1

3 D10074 QC SOCKET, 3/8 FEMALE, SS 1

4 OR-112-SL-70-ORANGE O-RING, HIGH TEMP SILICONE FOR 3/8 QC 1
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PRO101
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HONDA GX390
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